

TABELA 5 – Drogas antiarrítmicas

| Drogas | VO | EV | Dose máxima |
|--------------------|------------------------------|---|--------------------|
| Amiodarona | 200-800 mg | 5 mg/kg | 1.200 mg/24 h |
| Difenil-hidantoína | | 100 mg/5 min Repetir dose em 5-15 min | 500-600 mg |
| Digital | | 0,4-0,8 mg | 1,6 mg/24 h |
| Lidocaína | | 1 mg/kg <i>bolus</i> Repetir s/n até 3,0 mg/kg Manutenção: 1-4 mg/min | 4,0 mg/min |
| Procainamida | | 1.000 mg <i>bolus</i> Sendo 20-30 mg/min | 4 mg/min |
| Propranolol | | 0,5-1,0 mg <i>bolus</i> Repetir em 2-5 min s/n | 6 mg/min |
| Quinidina | 20 mg 4 em 4 h (FA aguda) | | 1,2 g/24 h |
| Verapamil | | 5-10 mg | |